МБУ ZJ40

S/N Drawing NO. Description
1 ZJ040SPNZC006 Working condition diagram
2 ZJ040SPNZC006 Shipping status diagram
3 Z06070000207 AA Schematic diagram of driving system
4 Z04000000491 AA Mast assembly
5 Z04010000009AA Mast lower section
6 Z04010500004AA Latch pin unit
7 Z04020000018AA Mast upper section
8 Z04020000154AA Cathead cylinder unit
9 Z04120000011 AA Crown block assembly
10 Z04120200003AA Sand sheave assembly
11 Z04120900005AA Crown sheaves
12 Z04121000005AA Fastline sheaves
13 Z04121200001 AA Deadline sheaves
14 Z04130000011 AA Crown block platform
15 Z04150000017AA Mast base
16 Z04160000156AA Racking board assembly
17 Z04160208025AA Racking board body
18 Z04170000038AA Centralizer, telescoping cylinder
19 Z04180000007AA Mast support
20 Z04210000054AA Guyline assembly
21 Z04220000001AA Regulator of load guyline
22 Z04230000010AA Mast foundation assembly
23 Z04240000073AA Front support assembly(with load guyline
regulator)
24 Z15010000154AA Standpipe assembly
25 Z01000000058AA Power system
26 Z01030000022AA Transfer case assembly
27 Z01020000147AA Connection of engine and transmission
28 Z01090000002AA Connection diagram of fuel lines
29 ZO 1130000004AA Preheating and warming system
30 Z01200000024AA Air filling system
31 Z02010000011 AA Deck frame assembly
32 Z02200000002AA Wireline for 5t hydraulic winch
33 Z02080000002AA Rear mechanical jack assembly
34 Z02040000008AA Rear suspension assembly
35 Z02070000003AA Front mechanical jack assembly
36 Z02040000016AA Front suspension assembly
37 Z02030000016AA Steering mechanism
38 Z02030900002AA Steering power assisting cylinder
39 Z05000000143AA Substructure assembly
40 Z05010200005AA Escaping sliding way
41 Z05010300013AA Column I
42 Z05010300014AA Column II
43 Z05010400285AA Stairs
44 Z05010400288AA Stairs assembly
45 Z05010601268AA Guardrail assembly
46 Z05010800001AA Dolly
47 Z05011200133AA Bottom assembly
48 Z05011200134AA Bottom assembly
49 Z05011400069AA Rotary table beam
50 Z050114011 31AA Top assembly (left)
51 Z05011401141AA Top assembly(right)
52 Z05012100001AA Rotary table area
53 Z05012200052AA Setback area
54 Z05020100112AA Pipe ramp
55 Z05020200121 AA Catwalk and pipe rack
56 Z05020300044AA Pipe rack
57 Z05090900001AA BOP handling guiderails
58 Z03010000164AA Main drum
59 Z03030000028AA Sand drum
60 Z03050000136AA Drawworks frame and guard
61 Z03070000007AA Right angle gear box
62 Z03180000001AA Installation of upper drive box and lower
drive box and tong counterbalance unit
63 Z03280000003AA Auxiliary brake system
64 Z06020000004AA Lower chain case
65 Z06110000001 AA Rotary table drive lower box
66 Z06110000002AA Rotary table drive upper box
67 Z07260000042AA Schematic diagram of hydraulic system
68 Z07150000016AA Cathead cylinder
69 Z07050000002AA Cathead cylinder lines
70 Z07060200001 AA Two bank valve lines
71 Z07060000012AA Seven bank valve lines
72 Z07030000002AA Raising lines
73 Z07120000001 AA Raising cylinder
74 Z07060300002AA Three bank valve lines
75 Z07130000033AA Telescoping  cylinder
76 Z07040000002AA Hydraulic winch lines
77 Z07010000003AA Oil pump lines
78 Z07020000002AA Jack lines
79 Z07140000002AA Jack cylinder
80 Z07140000009AA Jack cylinder
81 Z07080000003AA Steering power assisting lines
82 Z07320000004AA Latch pin cylinder lines
83 Z07320000005AA Latch pin cylinder
84 Z08280000170AA Schematic diagram of air system
85 Z08270000019AA Chassis air system diagram
86 Z08120000002AA Differential lock lines
87 Z08030000002AA Deck frame air lines
88 Z08150000001AA Cab lines
89 Z08060000002AA Drawworks lines
90 Z08130000003AA Air suspension lines
91 Z08340000001AA Front drive lines
92 Z08090000001AA Hydraulic pump lines
93 Z08040000002AA Throttle shutdown lines
94 Z08110000002AA Carrier brake lines
95 Z08070000001 AA Rotary table lines
96 Z08390000002AA Air compressor assembly
97 Z08180000001AA Spinner lines
98 Z08200000001AA Crown-o-matic air cylinder
99 Z08240000001AA Valve saver
100 Z09000000150AA-AED Wire connection diagram of cab
101 Z09000000150AA-AED Wire harness of chassis
102 Z09000000150AA-AED Wire harness of engine
103 Z09000000150AA-AED Driller's control box harness
104 Z09000000150AA-AED Front   wire   connection   plate   terminal
layout diagram
105 Z16020000002AA Self-controlled pulley
106 Z16120000012AA YG250 hook assembly
107 Z16120000045AA Traveling block and hook assembly
108 Z16120100016AA Traveling block assembly
109 Z16140000004AA ZP275 rotary table assembly
110 Z16180000028AA Mud board

Item NO. Drawing NO. Description
  Z06070000207 AA Schematic diagram of driving system
1 5000700027 Front driving shaft LK0=705
2 5000700043 Two-axle driving shaft LK0=895
3 5000700084 Driving shaft LK0=1400
4 5000700138 Driving shaft Lko=1950
5 5000700048 Driving shaft L=610±40
6 5000700024 Inter-axle driving shaft LK0=680
7 5000800002 Driving shaft L=350±15
8 5000700903 Driving shaft from compound box to output driving shaft of rotary table
9 Z06100000001AA Support, driving shaft
10 5000700176 Intermediate fixed type driving shaft
11 Z06010000001AA Support shaft
12 5000700902 Input driving shaft, lower chain case
13 5000700184 Input shaft, lower angle box of rotary table LK0=750
14 5000700904 Output shaft, lower angle box of rotary table
15 5000800055 Cage type universal coupling
16 5401500016 Three-row chain 1 3/4" 28A-3
17 5401500017 Four-row chain 1 1/4" 20A-4
18 5401500007 Double row chain 2" 32A-2
19 4302416060 Hexagon head bolt 10.9 grade M16*1.5*60
20 4313100016 Spring washer 16
21 4310000016 Nut 10 grade M16X1.5
22 5000700155 Driving shaft LK0=805

Item NO. Drawing NO. Description
  Z04000000491 AA Mast assembly
1 Z04010000009AA Mast lower section
2 Z04020000018AA Mast upper section
3 Z04120000011 AA Crown block assembly
4 Z04130000011 AA Crown platform
5 Z04150000017 AA Mast base
6 Z04160000156AA Racking board assembly
7 Z04170000038AA Centralizer , telescoping cylinder
8 Z04180000007AA Mast support
9 Z15010000154AA Standpipe assembly
10 Z04210000054AA Guyline assembly
11 Z04230000010AA Mast foundation
12 Z04240000073AA Front support assemby(with load guyline regulator)
13 Z04020000154AA Cathead cylinder unit
14 P6300117AA API nameplate, mast
15 P6300116AA Mast inspection board
16 4315203015 Rivet 3X15

Item NO. Drawing NO. Description
  Z04010000009AA Mast lower section
1 P6101668AA Plug plate 148x 108
2 P9941604AA Bottom cross beam L2824
3 P9840541AA Bottom brace
4 P9840542AA Bottom brace
5 P9941605AA Bottom beam L2520
6 P9840543AA Bottom brace
7 P9840544AA Bottom brace
8 P9840545AA Bottom brace
9 P9840546AA Bottom brace
10 P9840547AA Bottom brace
11 P9941606AA Bottom beam L2824
12 P6202249AA Base plate 200X146
13 P9840548AA Bottom brace
14 Z04010200005AA Rod type beam
15 P9840549AA Bottom brace
16 P9840550AA Bottom brace
17 P6202250AA Pitch plate
18 P9840551AA Bottom brace
19 P9840552AA Bottom brace
20 P9941607AA Bottom beam
21 P9840553AA Side column
22 P9840554AA Side brace
23 Z04011100010AA Limit seat
24 P9840555AA Side brace
25 Z04012500004AA Side column
26 P6000228AA Pad eye
27 P6202114AA End plate
28 4400200211 Shackle S-DX10
29 P6202115AA Pad eye
30 P9840556AA Side brace
31 Z04011600002AA Tubing support , cathead cylinder
32 P9840557AA Side brace
33 P9941615AA Side column L1182
34 Z04310000003AA Stairs assembly
35 Z04010800004AA Front bolster
36 P9941616AA Rear leg L19452
37 P9941617AA Front leg L19522
38 P9840558AA Side brace
39 P9941620AA Rectangular tube L1282
40 Z04010600045AA Side supporting box, at off driller's side
41 Z04010500004AA Latch pin unit
42 P9840559AA Side brace
43 Z04014100001 AA Support, guyline
Item NO. Drawing NO. Description
44 P9840560AA Side column
45 Z04010100001AA Pad eye, wireline
46 Z04010400001 AA Raising limit seat
47 Z04010300001AA Reinforced pipe
48 P6101545AA Plug plate
49 P6101672AA Plug plate 200x 92
50 P9960374AA Pot hook
51 Z04011600003AA Tubing support , spinner
52 Z04011300001 AA Seat plate
53 P9840561AA Brace, doorframe
54 P9941621AA Beam, doorframe
55 Z04011500001 AA Hinged seat
56 P6202117AA Seat plate, cylinder
57 P991004394AA Reinforced plate 102X480
58 P9941622AA Reinforced support
59 P6202125AA Seat plate, cylinder
60 P6101673AA Plug plate 200x 92
61 P6202127AA Reinforced plate
62 4300820075 Bolt M20x75
63 4309300020 Nut M20
64 4313100020 Spring washer 20
65 P6101560AA Plug plate
66 Z04011600001AA Support
67 P9960375AA Lifting ring
68 Z04020601002AA Liner
69 P6013174AA Pad eye
70 P2000036AA Pin shaft
71 P2001315AA Safety pin
72 P9840003AA Rectangular tube
73 Z04022100004AA Liner
74 Z04011500009AA Hinge seat
75 P991000145AA Plug plate 200x66
76 Z04010600046AA Side supporting box, at driller's side

Item NO. Drawing NO. Description
  Z04010500004AA Latch pin unit
1 Z04010501001 AA Connection rod
2 Z04010503003AA Pad eye, lock pin
3 P6000251AA Pad eye
4 P6000252AA Pad eye
5 4313200020 Washer 20
6 4314504030 Cotter pin 4X30
7 P2000050AA Pin
8 4314508090 Cotter pin 8X90
9 4101800008 Oil cup M1OX1
10 P9100024AA Chain 5 (L350)
11 P1100030AA Overlap link
12 Z04010502006AA Safety pin
13 P2000036AA Pin shaft
14 4314504040 Cotter pin 4X40
15 P9970189AA Stopper
16 P1000025AA Washer
17 P6000272AA Steel plate 40X16
18 Z04010900001AA Pad eye
19 P2000035AA Pin

Item NO. Drawing NO. Description
  Z04020000018AA Mast upper section
1 Z04020400014AA Crown seat
2 P9840517AA Side brace
3 P9841767AA Side brace
4 P9840518AA Side brace
5 P9841768AA Side brace
6 Z04020600006AA Front leg
7 Z04020600004AA Front leg
8 P9942002AA Side column
9 P9840519AA Side brace
10 P9841772AA Side brace
11 Z04020700004AA Rear leg
12 Z04020700003AA Rear leg
13 P9870286AA Threading pipe
14 P9840520AA Side brace
15 P9841773AA Side brace
16 P9840521AA Side column
17 P9870287AA Threading pipe
18 Z04020800004AA Stairs
19 P9840522AA Side brace
20 P9840523AA Side brace
21 P6004417AA Seat plate
22 P6004418AA Support, racking board
23 4315620045 Bolt M20X45
24 4313100020 Spring washer 20
25 P6004419AA Seat plate
26 P6004420AA Seat plate
27 Z04020100001 AA Raising limiting piece
28 P6000842AA Seat plate
29 4315616035 Bolt M16X35
30 4313100016 Spring washer 16
31 Z04020500005AA Tray, traveling block
32 P9840524AA Side brace
33 Z04020200002AA Loading box
34 P7100015AA Locking pin seat
35 P9840525AA Side brace
36 P9942004AA Bottom beam
37 Z04020300001 AA Fixed seat
38 P9840526AA Bottom brace
39 P9920689AA Bottom beam
40 P9840527AA Channel steel
41 P9820180AA Channel steel
42 P9840528AA Bottom brace
43 P6005355AA Base plate 160X140
44 P9840529AA Reinforced support

Item NO. Drawing NO. Description
  Z04160208025AA Racking board body
1 P2000512AA Flat pin
2 4303310080 Bolt M10X80
3 4311700010 Slotted nut M10
4 P6001133AA Retaining plate
5 P6004573AA Pin plate
6 P6004574AA Pin plate
7 P9860043AA Tension ring
8 Z04160210004AA Telescoping sleeve
9 Z04160202118AA Telescoping pedal
10 Z04160203097AA Board body
11 P9860084AA Lifting ring
12 4400200010 Line clamp 10
13 P9990075AA Wireline
14 Z04160215022AA Main pedal
15 Z041602041 04AA Small guardrails
16 P6004579AA Pulling plate
17 P2200210AA Bolt
18 P1200151AA Self-lock nut
19 Z04160205055AA Auxiliary frame
20 P6300076AA Small nameplate
21 P0300020AA Sheave
22 P2400113AA Shaft
23 P1400130AA Copper sleeve
24 P6900045AA Connection plate
25 4101800008 Oil cup M1OX1
26 P9860062AA Tension ring
27 P2200233AA Bolt
28 P1400144AA Spacing sleeve
29 4310000030 Nut M30X2
30 P6900054AA Connection plate
31 P9810182AA Angle steel seat
32 4303608030 Bolt M8X30
33 4309300008 Nut M8
34 4313000008 Washer 8
35 4314516014 Cotter pin 1.6X14
36 P6900046AA Side pull plate
37 Z04160204011 AA Windwall at off driller's side
38 4309300016 Nut M16
39 4313200016 Flat washer 16
40 4314504020 Cotter pin 4X20
41 Z04160400093AA Windwalls at driller's side
42 Z04160202111AA Small pedal
43 Z04160213006AA Line post
Item NO. Drawing NO. Description
44 P6041579AA Reinforcing plate
45 Z04160213012AA Hanger, safety line
46 P7100008AA Supporting seat, side plate
47 G05180100001AA Locking pin, operation platform
48 4314503020 Cotter pin cp3.2X20
49 4314816050 Pin shaft cp16X50(B)
50 Z04160302070AA Pedal
51 Z04160303193AA Guardrails
52 P7100157AA Support
53 4314816085 Pin shaft cp16X85(B)
54 Z04160302071 AA Pedal
55 Z04160303130AA Guardrails

Item NO. Drawing NO. Description
  Z04170000038AA Centralizer, telescoping cylinder
1 Z04170100062AA Side folding arm I
2 Z04170100063AA Bottom folding arm
3 Z04170100061AA Side folding arm II
4 P7100452AA Pin seat
5 P6004336AA Pad eye seat
6 P6004337AA Pad eye
7 4101800008 Oil cup M1OX1
8 P9000099AA Tension spring
9 P2200302AA Bolt, tension spring
10 P9810176AA Left tension spring seat L120
11 4309300012 Nut M12
12 P9840512AA Rectangular tube
13 P9810177AA Bottom tension spring seat
14 P9810178AA Right tension spring seat L120
15 P6004338AA Stiffener 80X80
16 4314532030 Cotter pin 3.2X30
17 4317100020 Washer 20
18 P2400308AA Pin shaft
19 P6009337AA Retaining plate
Item NO. Drawing NO. Description
  Z04180000007 AA Mast support
1 Z04180100001 AA Pin plate
2 P6900050AA Blind
3 P9870095AA Column
4 P6004245AA Stiffener
5 P9970970AA Cross brace
6 P9870096AA Brace
7 P9970971AA Brace
8 Z04180200002AA Brace seat
9 P9910988AA Vertical support , stairs
10 P9910989AA Cross brace, stairs L460
11 P9810139AA Connection seat
12 4301324060 Bolt M24X60
13 4309300024 Nut M24
14 4313100024 Spring washer 24
15 P9970972AA Cross pipe L2000
Item NO. Drawing NO. Description
  Z04210000054AA Guy line assembly
1 Z04210300004AA Wind load guyline
2 Z04210400007AA Guyline from racking board to the g1
3 Z04210400006AA Guyline from racking board to the g1
4 Z04210100040AA Load guyline
5 Z04210400004AA Escaping line, racking board
Item NO. Drawing NO. Description
  Z04220000001 AA Regulator of load guyline
1 Z04220100001 AA Fixed pipe assembly
2 Z04220200001 AA Bolt, grommet
3 P1200178AA Locking nut
4 Z04220300001 AA Wheel shape nut
5 P2000110AA Safety pin
6 P6400243AA Stopper 15X25
7 P6400244AA Stopper 90X20
Item NO. Drawing NO. Description
  Z0423000001 OAA Mast foundation assembly
1 Z04230200006AA Mast foundation body
2 P6001497AA Pad eye
3 4400200456 Screw stem M42X 1050
4 4400200455 Screw stem M42X950
5 Z04110000011 AA Connection unit
6 P6004291AA Pad eye II
7 Z04230100003AA Pad eye
8 4400200457 Screw stem M52X340
9 P6040716AA Pad eye
10 P6040731AA Pad eye

Item NO. Drawing NO. Description
  Z04240000073AA Front support assembly(with load guyline regulator)
1 Z04240000006AA Front support assembly
2 Z04220000001AA Load guyline regulator
Item NO. Drawing NO. Description
  Z15010000154AA Standpipe assembly
1 P4100801AA Bent pipe
2 P6004083AA Reinforced plate 460X80
3 K0181004AA Pipe head 4LP(cp140)
4 P9912700208AA Straight pipe L=11800
5 P9912700209AA Straight pipe 3550
6 K46201156001AA Cross fitting
7 K4127024AA Fitting, pressure gauge
8 K4124001AA Sealing washer
9 K4121004AA Wing nut
10 K4122002AA Male union fitting
11 K4127001AA Plug
12 K31201100001AA Plug valve assembly
13 K4142023AA Male union fitting
14 K4143030AA Female union fitting
15 K4141018AA Wing nut
16 K4144009AA 0 sealing ring
17 Z15010200178AA Fixed seat
18 3800200029 Shock-resistant  pressure gauge 60MPa
19 K4123005AA Welding female union
20 K4142009AA Welding male union
21 P4100688AA 4"-2" welding cross
22 K41201104001AA 2" welding union assembly
23 K0100003AA 2" tee I
24 K4127007AA Female union plug
25 K4127002AA Male union plug
26 K4143018AA Welding female union
27 4600300068 Parrallel gate valve  ( 4"   )

Item NO. Drawing NO. Description
  Z01000000058AA Power system
1 Z01200000024AA Filter installation
2 Z01070000001 AA Oil draining unit, sump of engine
3 Z01090000002AA Connection diagram of fuel lines
4 Z01020000147AA Connection and installation of engine and torque converter
5 ZO 1180000001AA Retarder installation
6 Z01070000002AA Oil draining unit, sump, left transmission
7 Z01070000003AA Oil draining unit, sump, right transmission
8 Z01030000022AA Transfer case assembly
9 4300816065 Bolt M16x65
10 4309300016 Nut M16
11 4313000016 Washer 16
12 4313200016 Washer 16
13 P6213457AA Rubber pad
14 ZO 1160000022AA Fixed support of radiator
15 P6214075AA Connection plate
16 P6200749AA Pad
17 P6209270AA Rubber pad
18 ZO 1060000062AA Supporting beam,engine
19 4303918100 Eye bolt M18x1.5x100
20 4316900017 Slotted nut M18x1.5
21 4313400018 Flat washer 18
22 4314504040 Cotter pin 4x40
23 Z01100000090AA Air exhausting pipe and muffler assembly
24 P1300760AA Engine and ball valve fitting
25 P1300764AA Air inlet fitting
26 P1300763AA Check valve fitting
27 P1300762AA Fitting, inflating pump
28 P1300761AA Air inlet fitting
29 P1100856AA Bushing
30 P4100371AA Fitting, warmer
31 P7101504AA Pad eye
32 Z01080000014AA Cooling system , transmission
33 Z01020400148AA Spare parts, M transmission
34 P5100089AA Supporting rod
35 P7100126AA Supporting seat
36 Z01010400005AA Line guard, air filter
37 5100155008 Unitized parts, C18 engine

Item NO. Drawing NO. Description
  Z02080000002AA Rear mechanical jack assembly
1 Z02080100002AA Pad
2 Z02070000001AA Rear mechanical jack assembly
3 P9100064AA Chain(d=cp5.6 ,23 knots)
4 P2000106AA Pin
5 Z02070000002AA Supporting seat
6 P9860033AA Circlip, safety pin
7 P2000107AA Pin
Item NO. Drawing NO. Description
  Z02040000008AA Rear suspension assembly
1 5002400089 Distance rod assembly (upper) L=610
2 P2200185AA Connection bolt, distance rod
3 4312700020 Hex flat nut M20X1.5
4 4317400020 Hex thick nut M20X1.5
5 P7100141AA Support, distance rod
6 P2200186AA Set screw, distance rod
7 4313100020 Spring washer 20
8 4101800008 Grease nipple M1OX1
9 Z02041200001 AA Balance beam assembly
10 P1000122AA Shim, support , balance beam
11 P1000123AA Shim, support , balance beam
12 Z02041300001AA Oil seal, support ,balance beam
13 P1100194AA Copper sleeve, balance beam
14 Z02041400001 AA Supporting shaft
15 P1400098AA Horizontal stable rod, balance beam
16 P2000094AA Exaternal shaft pin, balance beam
17 P1000097AA Locating ring, shaft pin, balance beam
18 Z02040400005AA Rubber sleeve assembly , balance beam
19 P1400100AA Sleeve, shfat pin, balance beam
20 P1400101AA Internal shaft pin, balance beam
21 P2200147AA Set screw, shaft pin, balance beam
22 4317400018 Hex thick nut M18X1.5
23 4313000018 Spring washer 18
24 4317100018 Flat washer 18
25 P2200189AA Set screw, support , sub-pump
26 P2000140AA Stable pin, support , rear sub-pump
27 P7100099AA Support, rear sub-pump
Item NO. Drawing NO. Description
  Z02070000003AA Front mechanical jack assembly
1 Z02070100002AA Cylinder body
2 P2000192AA Pin
3 P9860033AA Circlip, safety pin
4 Z02070200001 AA Nut
5 Z02070300001AA Screw stem
6 P9100060AA Chain Cd=cp5.6 ,20 knots )
7 P2000107AA Pin
8 Z02080100002AA Pad
9 4101800008 Grease nipple M1OX1
Item NO. Drawing NO. Description
  Z02040000016AA Front suspension assembly
1 Z02040100001AA Fixed rod, front axle
2 5001200002 Front steel plate spring assembly
3 P7100319AA Tray, steel plate spring
4 P9860075AA U type bolt, steel plate
5 P6000844AA Upper block, front steel plate spring
6 Z02040300001AA Buffer block
7 4310000022 Nut M22X1.5
8 P1200102AA Nut M22X1.5
9 4313200022 Flat washer 22
10 P2200137AA Pin shaft, locating tie rod
11 4316500024 Locking nut M24X1.5
12 P1000095AA Flat washer , locating tie rod
13 4302414120 Bolt M14X1.25X120
14 4310000014 Nut M14X1.25
15 4313000014 Spring washer 14
16 P9870054AA Clamping sleeve
17 Z02040400001 AA Rubber sleeve assembly
18 P1400101AA Internal shaft pin, balance beam
19 P9870116AA Sleeve, pin shaft
20 P2000094AA External shaft pin, balance beam
21 P2200291AA Set screw, shaft pin, balance beam
22 4317400018 Thick nut M18X1.5
23 4313000018 Spring washer 18
24 4313200018 Flat washer 18
25 P1000097AA Locating ring, shaft pin, balance beam
26 P1100334AA Shaft sleeve
27 Z02040400002AA Rubber liner assembly ,locating tie rod
Item NO. Drawing NO. Description
  Z02030000016AA Steering mechanism
1 Z02030100008AA Steering gear assembly
2 Z02030700015AA Control tie rod
3 Z02031000003AA Support, connection arm
4 Z02030600003AA Straight tie rod
5 Z02030600004AA Connection rod
6 Z02030500004AA Left front connection arm
7 Z02030500005AA Right front connection arm
8 Z02030500006AA Left middle connection arm
9 Z02030500007AA Right middle connection arm
10 Z02030500008AA Left rear connection arm
11 Z02031300001AA Hanger, cross tie rod
12 Z02030902003AA Support, power assisting cylinder
13 Z02030900002AA Steering power assisting cylinder
14 P1200116AA Spherical pin nut
15 4314532040 Cotter pin
16 P1200134AA Spherical pin nut, distribution valve
17 P2000135AA Spherical pin, distribution valve
18 Z02030200006AA Support, steering gear
19 4303918060 Eye bolt M18X1.5X60
20 4316900017 Slotted nut M18X1.5
21 4314504030 Cotter pin 4X28
Item NO. Drawing NO. Description
  Z02030900002AA Steering power assisting cylinder
1 P2200195AA Screw plug, pin seat
2 P0900031AA Spherical hinge
3 P2001941AA Spherical pin
4 P1000126AA Washer , spherical pin
5 P1200137AA Nut, spherical pin
6 P9000029AA Spring
7 P2000063AA Spring seat
8 P2000062AA Sphecial pin seat
9 P5200012AA Locking clamp
10 4302312060 Hexagon boltM12 x1 .5x60
11 P2300002AA Piston rod
12 4313700090 Elastic retaining ring 90
13 P1000053AA Retaining ring
14 P1700028AA Sealing ring
15 P1700029AA Sealing ring
16 P1700030AA Sealing ring
17 5300100224 0 ring 82.5x 3.55
18 P2000061AA Plug, cylinder
19 P0700003AA Piston cylinder
20 P1000048AA Wear ring
21 5300100220 0 ring cp80x3.55
22 Z02030901001AA Cylinder body
23 P7100142AA Connection seat
24 P2000139AA Pin shaft
25 P2200188AA Bolt, end cover
26 4101800008 Straight grease nipple M1OX1
27 4314504040 Cotter pin 4X60
28 4314504060 Cotter pin 4X40
29 4313100012 Spring washer  12
30 4310000012 Hex nut M12
31 4313700042 Elastic retaining ring 42
32 4313800072 Elastic retaining ring 72
33 5300100059 0 ring 20X2.65
34 4317600022 Hexagon slotted thin nut-fine thread M20X1.5
35 4314504036 Cotter pin 4X36
36 4312500022 Hex self-lock nut M22X1.5

Item NO. Drawing NO. Description
  Z05000000143AA Substructure assembly
1 Z05011401141AA Top assembly
2 Z05011401131 AA Toping assembly(left)
3 Z05010300013AA Column I
4 Z05010300014AA Column II
5 Z05010300015AA Column Ill
6 Z05011200133AA Bottom assembly
7 Z05011200134AA Bottom assembly
8 Z05011400069AA Rotary tabel beam assembly
9 Z05012200052AA Setback area
10 Z05012300033AA Tail line post
11 Z05011900010AA Connection rod, base
12 Z05011900011 AA Reinforced plate
13 Z05011900009AA Tie rod
14 Z05012100001AA Rotary table area
15 Z05010200005AA Escaping sliding way
16 Z05010400285AA Stairs I
17 Z05020100112AA Pipe ramp assembly
18 Z05020200121 AA Catwalk and pipe rack  ( 800mm )
19 Z05020300044AA Pipe guiding frame
20 P2001024AA One way tapered pin B75X235
21 P6900062AA Safety pin 6X65X150
22 P2000452AA One-way tapered pin B60X170
23 P2000878AA One-way tapered pin A30X70
24 P6900328AA Safety pin
25 Z05010300159AA Guard column
26 Z05010300025AA Guard column
27 Z05011000028AA Connection rod of base 1 1
28 Z05011000027 AA Connection rod 1 1 1
29 Z05090100030AA Guardrails
30 Z05010800001AA Dolly
31 Z05010100003AA Drip pan
32 P6001559AA Arrow
33 Z05010400286AA Stairs III
34 Z05010400288AA Stairs assembly
35 Z16030000017 AA Raising wireline of substructure I
36 Z16030000018AA Raising wireline of substructure II
37 Z05090900001AA Guiderails of air hoist
38 Z05012000001AA Guiding sheave of cathead cylinder
39 P2000207AA One-way tapered pin A50X120
40 P2001405AA Double tapered pin <t>50X125
41 Z05010601268AA Guiderails assembly
42 Z05010400290AA Stairs, column
43 P9860206AA Lifting ring
Item NO. Drawing NO. Description
44 P991160900AA Welding chain 8
Item NO. Drawing NO. Description
  Z05010200005AA Escaping sliding way
1 P9970917AA Guiderails L=10596
2 P6004055AA Hang hook
3 P6004056AA Steel plate 500X70
4 P6004057AA Stiffener 500X30
5 P9910906AA Angle steel L=500
6 P6004058AA Bottom plate 10536X500
7 P9920413AA Edge beam L=10596
8 P9970918AA Vertical plate
9 P6101356AA Plug plate cp32
10 P9970919AA lnclinded vertical pipe
11 P9970920AA Support pipe
12 P9970921AA Support pipe
13 P9970922AA Bottom vertical pipe
14 P9970923AA Support pipe
15 P9970924AA Support pipe
16 P9970925AA Steel pipe L=500
17 P6201926AA Reinforced plate
18 P9970927AA Bottom cross pipe
19 P6101357AA Plug plate cp36
20 P9970928AA Bottom slanting pipe L=908
21 P9970929AA Bottom slenting pipe L=886
22 P6101358AA Closing plate
23 P9970926AA Vertical pipe
24 P9970930AA Hanging pipe L=100
25 P6101359AA Retaining plate
26 P6004059AA Side plate
27 P9970931AA Handrails L=348
Item NO. Drawing NO. Description
  Z05010300013AA Column I
1 P9950072AA Column L=4128
2 P9850036AA Cross beam
3 P6101438AA Closing plate 240X228
4 P6201848AA Vertical plate
5 P6201849AA Reinforced plate
6 P6101436AA Plug plate 250X46
7 P6101437AA Plug plate 250X98
8 P9850035AA Brace
9 P9850034AA Cross beam

Item NO. Drawing NO. Description
  Z05011401141AA Top assembly(right)
1 P9950276AA Main girder L=5700
2 P9830047AA Small beam
3 P9850106AA Cross beam
4 P6206634AA Top plate 2680X5680
5 Z05011100073AA Connection seat I
6 Z0501110007 4AA Connection seat 1 1
7 Z05011100075AA Connection seat 1 1 1
8 Z05011000026AA Inside rotary table support
9 P6104411AA Stiffener 112X144
10 P9830045AA I beam
11 P9930691AA I beam
12 P6104412AA Reinforced plate 1588X368
13 P9830044AA I beam
14 P9830043AA I beam
15 P9974385AA Round pipe L=300
16 Z05011300017AA Cover plate
17 Z05011100070AA Connection seat
18 P6217423AA Stiffener
19 P9840444A Rectangular tube
20 P6104413AA Stiffener 548X76
21 P6104414AA Stiffener 140X80
22 P6019717AA Supporting pad eye
23 P6201787AA Connection pad eye
24 P7100979AA Tail line post seat L=720
25 P6206628AA Veritical plate 1590X578
26 P6206629AA Bottom plate 1300X300
27 P6206630AA Vertical plate 5700X578
28 P6206631AA Bottom plate 5700X300
29 Z05011100069AA Connection pad eye
30 Z04250100014AA Small platform
31 P6017918AA Stiffener 578X 140
32 Z05011300178AA Cover plate
33 P6037485AA Pad eye
34 P6217414AA Reinforced plate 548X240
35 P6217415AA Reinforced plate 548X248
36 P6217418AA Reinforced plate 548X240
37 P981030064AA I beam
38 P981030065AA I beam
Item NO. Drawing NO. Description
  Z05012100001AA Rotary table area
1 Z05012101001AA Pedal
2 P2103064AA Socket, cathead cylinder
3 P2103065AA Steel pipe
4 P9947422AA Supporting pipe
5 Z05012102001AA Lifting ring
6 P6004024AA Pad eye
7 P6004032AA Checker plate
8 P9960319AA Rotating shaft L=210
9 P9970916AA Pipe L=100
10 P9970915AA Pipe L=50
11 P2001357AA One way tapered pin  A40X150
12 P9100068AA Welding chain 8
13 P6900328AA Safety pin
Item NO. Drawing NO. Description
  Z05012200052AA Setback area
1 Z05011100008AA Connection seat
2 P6101318AA Plug plate
3 P2100537AA Seat, guard column
4 P2000210AA Pin shaft
5 P6900328AA Safety pin
6 P9100189AA Welding chain 5
7 P991108942AA Top plate 3749X300
8 P991108944AA Bottom plate 3189X300
9 P991113281AA Angle steel L=2900
10 P9920399AA Channel steel L=2800
11 P991174347AA Round pipe L=576
12 P991121600AA Channel steel L=1431
13 P991113282AA Angle steel L=1617
14 P6201898AA Floor I
15 P6201897AA Floor II
16 P991121601AA Channel steel L=100
17 P991121728AA Channel steel L=100
18 P991121602AA Channel steel L=880
19 P6003995AA Bottom plate 3749X2990
20 P6003994AA Checkered plate 1160x80
21 P9970908AA Roller bar L=1300
22 P991121729AA Channel steel L=200
23 4313100020 Washer M20
24 4309300020 Nut M20
25 4313200020 Washer 20
26 P991174348AA Steel pipe L=280
27 P6003996AA Checkered plate 2850X514
28 P9970909AA Roller shaft L=1340
29 Z05090105001AA Cover plate, rat hole
30 P6218855AA Pad eye, hanging shaft
31 P5900091AA E type V belt L=2800
32 P4100769AA Hose fitting
33 Z05010700012AA External clamp
34 1101000093 4" hose (Pressure resistant 1MPa)
35 Z05011300256AA Folding plate
36 P991174349AA Round pipe L=201
37 P991121726AA Channel steel L=512
38 4300820090 Bolt M20X90
39 P981130095AA I beam L=2313
40 P981130096AA Channel steel L=2312
41 P981120140AA Channel steel L=514
42 P981120143AA Channel steel L=3749
43 P981130100AA I beam L=519
Item NO. Drawing NO. Description
44 P981120142AA Channel steel L=512
45 P981120141AA Channel steel L=401
Item NO. Drawing NO. Description
  Z05020100112AA Pipe ramp
1 Z05020101078AA Slide way
2 P7200212AA Hoisting plate
3 P7200211AA Pad eye
4 P991160925AA Steel pipe L=1518
5 P991160924AA Hanging hook
6 Z05020102001AA Safety line
7 P991109718AA End plate 159x 100
8 P991121793AA Channel steel L=1471
9 P9912200001AA Edge beam
10 P991160923AA Steel pipe L=110
11 P9912000002AA Plug plate
Item NO. Drawing NO. Description
  Z05020200121 AA Catwalk and pipe rack
1 Z05020200122AA Frong guiding pipe platform
2 Z05020200123AA Rear guiding pipe platform
3 P2000906AA Double tapered pin <t>50X105
4 P6900328AA Safety pin
5 Z05020500044AA Stairs ( h=800 )
6 Z05020300026AA Pipe guiding platform
Item NO. Drawing NO. Description
  Z05020300044AA Pipe rack
1 Z05020300030AA Rear guiding pipe
2 P6042154AA Bottom plate 130X137
3 P991174841AA Retaining pipe L=1675
4 P991174842AA Sleeve L=80
Item NO. Drawing NO. Description
  Z05090900001 AA BOP handling guiderails
1 P9811162AA Angle steel
2 4300816065 Bolt M16X65
3 4313000016 Spring washer 16
4 4317100016 Spring washer 16
5 4309300016 1 model hex nut
6 P6012465AA Pad eye I
7 P9930648AA Cross beam
8 P6012466AA Pad eye II
9 P6012467AA Closing plate 320x130
Item NO. Drawing NO. Description
  Z03010000164AA Main drum assembly
1 Z03010100087AA Drum body
2 P2401901AA Main drum shaft
3 Z03010200010AA Right coupling
4 P5400102AA Key B45X269
5 P2200472AA Bolt M24x 80
6 4313100024 Washer 24
7 4309300024 Nut M24
8 Z03010200015AA Left coupling
9 P5400104AA Key B45X319
10 P1100585AA Shaft sleeve, right drum end
11 4315910012 Bolt M10X12
12 4500100311 Bearing 22232C/W33
13 P4600022AA Right bearing box
14 5300200193 Oil seal PG190X225X18
15 P0000185AA Right bearing cover
16 4301310025 Bolt M10X25
17 4313100010 Washer 10
18 P6111394AA Coupling, guard
19 P1001634AA Shim
20 4300824080 Bolt M24x 80
21 1101300004 0 seal strip n 5.3
22 P1100589AA Spacer, right bearing
23 4500100347 Deep groove ball bearing 6232
24 P1103053AA Right bearing spacer
25 P1401410AA External spacer between sprocket wheel
26 Z03010900036AA Cover, bearing box
27 P2200042AA Screw plug M24X30
28 P3500037AA Sprocket wheel Z=69 P=44.45
29 P1401409AA Shaft sleeve
30 P5400530AA Key 40x242
31 5401700007 236 model clutch
32 P0001252AA Coupling, 236 clutch
33 Z03010800007AA Fitting, retaining plate, shaft right end
34 P1701199AA Seal shim
35 4313100006 Washer 6
36 4300506020 Bolt M6X20
37 P1400257AA Shaft sleeve
38 P4600023AA Left bearing box
39 5300200191 Oil seal PG170X210X16
40 P4600024AA Left bearing cover
41 P5400105AA Key B40X169
42 P1400258AA Left bearing sleeve
43 P6101278AA Cover plate, left oil sump
Item NO. Drawing NO. Description
44 Z02170000040AA Left sprocket seat
45 P3500038AA Sprocket wheel  P=31.75
46 P2200473AA Bolt M22x70
47 4313100022 Wasger 22
48 4309300022 Nut M22
49 4300512035 Bolt M12X35
50 4300824110 Hexagon bolt
51 Z03011400018AA Air inlet pipe
52 Z03010300031AA Brake rim assembly
53 Z03010300030AA Brake rim assembly
54 P2200082AA Bolt
55 Z03111600019AA Water line assembly
56 Z03010400004AA Water jacket
57 P8000389AA Guard
58 Z03010800013AA Oil retaining plate
59 P2202338AA Bolt M16x190
60 4309300016 1 model hex nut M16
61 4313000016 Spring washer 16
62 P1103130AA Shaft sleeve
63 4307810012 Hex concave set screw M1OX12
64 P2000066AA Pinshaft
65 Z03010700003AA Grease lubrication line

Item NO. Drawing NO. Description
  Z06110000001 AA Rotary table drive lower box
1 Z06110100001AA Box body
2 4301316040 Bolt M16X40
3 4313000016 Spring washer M16
4 P0200347AA Bearing seat, output end
5 P0100045AA Lower bearing glande, output end
6 4301312030 Bolt M12X30
7 4313000012 Spring washer M12
8 P0200333AA Flange disc
9 4301308025 Bolt M8X25
10 4313000008 Spring washer M8
11 P5400106AA Input and output end key
12 P1100622AA Spacer, output end
13 P1000361AA Seal shim
14 P0200061AA Upper bearing press plate, output end
15 5300200116 Oil seal PG120X150X14
16 P3300001AA Bull gear
17 P3300002AA Small gear
18 P0200060AA Bearing seat, input end
19 4500100244 Bearing 352220
20 4500100317 Bearing NU220E
21 P0200348AA Gland,bearing
22 4301310020 Bolt M10X20
23 4313000010 Spring washer M10
24 P1000358AA Washer
25 P1100592AA Spacer
26 P1100071AA Left bearing gland
27 P0100217AA Left bearing press plate, output end
28 4301306016 Bolt M6X16
29 4313000006 Spring washer M6
30 P1400232AA Spacer
31 P5400113AA Key
32 P2400047AA Output shaft
33 P2400048AA Input shaft
34 P0100175AA Press plate
35 P1000360AA Adjusting shim
36 P1000362AA Adjusting shim
37 P1000363AA Adjusting shim
38 P1000364AA Adjusting shim
39 Z06110101001AA Oil level stick
40 Z03070100003AA Air exhausting plug
41 QBJ120108 Screw plug
Item NO. Drawing NO. Description
  Z06110000002AA Rotary table drive upper box
1 Z06110100002AA Box body
2 4301316035 Bolt M16X35
3 4313000016 Spring washer16
4 P0200347AA Bearing seat
5 P0200061AA Press plate, bearing
6 5300200116 Oil seal PG120X150X4
7 P0100175AA Press plate
8 4301308025 Bolt M8X25
9 4313000008 Spring washer 8
10 P1100592AA Spacer
11 4301312030 Bolt M12X30
12 4313000012 Spring washer  12
13 4500100244 Bearing 352220
14 P3300001AA Bull gear
15 4500100317 Bearing NU220E
16 P0200362AA Lower oil seal seat
17 P0200363AA Gland, oil seal
18 P1400046AA Lower spacer
19 P2400049AA Input shaft, upper box
20 P5400106AA Key
21 P0200333AA Flange disc
22 P1000398AA Pad
23 4301806020 Bolt M6X20
24 P1000399AA Pad
25 P0100222AA Gland, output shaft end
26 4301308020 Bolt M8X20
27 P0100223AA Gland, bearing, output end
28 P3300002AA Pinion
29 P0100224AA Upper cover
30 P5400113AA Key
31 P1100690AA Output shaft sleeve
32 P2400314AA Output shaft, upper box
33 P0100226AA Gland, bearing, output end
34 4301212025 Bolt M12X25
35 P1000360AA Adjusting shim
36 P1000362AA Adjusting shim
37 P1000363AA Adjusting shim
38 P1000364AA Adjusting shim
39 Z06110101001AA Oil level stick
40 Z03070100003AA Air exhausting plug
41 QBJ120108 Screw plug

Item NO. Drawing NO. Description
  Z07260000042AA Schematic diagram of hydraulic system
1 Z07170000010AA Steering power assiting oil tank
2 Z07170000013AA Hydraulic oil tank
3 5400100012 Air filter
4 5400200034 Bypass paper filter
5 4900300009 Check valve
6 4900350043 Overflow valve
7 4900550085 Gear pump
8 4600300007 Ball valve
9 5400200008 Oil suction filter
10 3800200010 Pressure gauge (NPT1/4)
11 3800200015 Pressure gauge (NPT1/4)
12 4900450001 Oil filling valve piece
13 4900450003 Working valve piece
14 4900450002 Working valve piece
15 4900450006 Bridge valve piece
16 4000400005 ST hydraulic winch
17 4900450055 Working valve piece
18 4900450004 Oil returning valve piece
19 Z07150000016AA Hydraulic cathead
20 Z07120000001AA Raisning cylinder
21 Z07130000033AA Telescoping cylinder
22 4900300006 Check valve
23 4900300058 Needle valve
24 3800200007 Pressure gauge (NPT1/4)
25 Z07320000005AA Latch cylinder
26 Z07140000002AA Front jack cylinder
27 Z07140000009AA Jack cylinder
28 4900450009 Oil filling valve piece
29 4900450012 Working valve piece
30 4900450011 Working valve piece
31 4900450010 Working valve piece
32 4900450013 Oil returning valve piece
33 4900300007 Check valve
34 4900350054 Steering distribution valve
35 4600100021 Ball valve
36 4900350078 Steady overflow valve
37 4900300013 Check valve
38 4900550078 Oil pump
39 4900300008 Check valve
40 4900300014 NPT1-1/4 check valve
41 5000950002 PTO
42 Z07010000003AA Oil pump lines
43 Z07020000002AA Jack lines
Item NO. Drawing NO. Description
44 Z07030000002AA Raising lines
45 Z07040000002AA Hydraulic winch lines
46 Z07050000002AA Cathead cylinder lines
47 Z07060200001AA Two bank valve lines
48 Z07060000012AA Seven bank valve lines
49 Z07080000003AA Steering power assisting lines
50 Z07060300002AA Three bank valve lines
51 Z07320000004AA Latch cylinder lines

Item NO. Drawing NO. Description
  Z07150000016AA Cathead cylinder
1 Z07150200003AA End cover
2 P2400869AA Pinshaft
3 P1200114AA Screw plug NPT1/4
4 QBJ120108 Plug NPT1
5 P1100159AA Cushion ring
6 P1101686AA Guiding ring
7 P1101579AA Anti-wear ring
8 P9860284AA 0 ring cp101x5 .3
9 P0700067AA Piston
10 P1101688AA Cushion sleeve
11 P1600201AA Cylinder body
12 P2300218AA Piston rod
13 P0900147AA Cylinder head
14 P6013900AA Press plate
15 P2300219AA Tie rod
16 P1300105AA Coupling head
17 4317008020 Set screw M8x20
18 5300300081 Dust ring
19 4309300024 Nut M24
20 4313100024 Spring washer 24
21 5300300062 Y type ring Yx-2-d60
22 5300100256 0 ring cp106x5 .3
23 5300100121 0 ring cp41.2 x3.55
24 4313800060 Elastic retaining ring 60
25 4313800040 Elastic retaining ring 40
26 4301312035 Bolt M12x35
27 4313100012 Spring washer 12
Item NO. Drawing NO. Description
  Z07050000002AA Cathead cylinder lines
1 P2100279AA Steel pipe 25 L=4000
2 P2100280AA Steel pipe 25 L=4100
3 P2100281AA Steel pipe 25 L=4200
4 P2100282AA Steel pipe 25 L=4300
5 P2100283AA Steel pipe 25 L=4400
6 P2100284AA Steel pipe 25 L=4500
7 P2100285AA Steel pipe 25 L=4600
8 1101017022 Hose assembly 25111-1200
9 1101017013 Hose assembly 25111-650
10 1101017014 Hose assembly 25111-700
11 QBJ6013908 M39X2-Z111    fitting
12 QBJ5013908 M39X2-Z111    fitting
13 QBJ11040850 Z111    pipe clamp
14 QBJ6130808 Z111   elbow
15 QBJ11010850 Z111X50 sub
16 Z07040100008AA Support assembly
Item NO. Drawing NO. Description
  Z07060200001 AA Two bank valve lines
1 Z07060600006AA Support
2 P2201409AA Bolt
3 Z07060700004AA Handle
4 P6300176AA Nameplate(tong)
5 1101001015 Hose assembly 6 I-600
6 1101020083 Hose assembly 32 II-2500
7 QBJ10010803 Z111X3/811     bushing
8 QBJ10010302 Z3/811X1/411bushing
9 QBJ6011202 M12X1 .5-Z1/411    fitting
10 P2000439AA M39X2-Z111    fitting
11 QBJ6014210 M42X2-Z1 1/411   fitting
12 QBJ11010875 Z111X75 sub
13 QBJ6033908 M39X2-Z111     Fitting
14 QBJ50501214 M12X1.5-M14X1 .5 gauge fitting
15 4317000208 Sealing ring 8X11 .5
16 4300812110 Bolt M12X110
17 4309300012 Nut M12
18 4313100012 Spring washer 12
19 4315003005 Rivet for nameplate 3X5
20 4316704016 Bolt M4X16
21 4309300004 Nut M4
22 4313100004 Spring washer 4
23 QBJ10093308 Bushing  1-5/1611-NPT111
24 5300300009 Combined washer 33
Item NO. Drawing NO. Description
  Z07060000012AA Seven bank valve lines
1 Z07060600051AA Support
2 P1300190AA Bushing
3 P6300170AA Nameplate(E valve)
4 P6300169AA Nameplate(C valve)
5 P6302570AA Nameplate(seven  bank valve)
6 P2200957AA Bolt
7 Z07060700005AA Handle assembly
8 1101002012 Hose assembly 8 I-600
9 1101002016 Hose assembly 8 I-800
10 1101009032 Hose assembly 16 II-600
11 QBJ10010302 Z3/8"X1/4" bushing
12 QBJ6012704 M27X2-Z112" fitting
13 QBJ10010804 Z1"X112" bushing
14 QBJ6140808 Z1" elbow
15 QBJ11010840 Z1"X40 sub
16 QBJ6013908 M39X2-Z1" fitting
17 QBJ10130214 M14X1 .5-Z1/4" gauge bushing
18 QBJ806030303 Z3/8" tee
19 QBJ10010403 Z1/2"X3/8"  bushing
20 QBJ11010332 Z3/8"X32 sub
21 QBJ5011603 M16X1 .5-Z3/8" fitting
22 QBJ10010603 Z3/4"X3/8" bushing
23 QBJ6011603 M16X1 .5-Z3/8" fitting
24 QBJ10010604 Z3/4"X1/2" bushing
25 QBJ11010442 Z1/2"X42 sub
26 QBJ5012704 M27X2-Z112" fitting
27 QBJ806040404 Z1/2" tee
28 4317000524 Flat nut M24X1.5
29 4300810095 Bolt M10X95
30 4309300010 Nut M10
31 4313000010 Washer 10
32 4315003005 Rivet for nameplate 3X5
33 4301308016 Bolt M8X16
34 4309300008 Nut M8
35 4313000008 Washer 8
Item NO. Drawing NO. Description
  Z07030000002AA Raising lines
1 P7100241AA Support
2 P6001719AA Plate 60X35
3 Z07030100001AA Support
4 P2100270AA Steel pipe 20
5 1101009036 Hose assembly 16 II-800
6 1101009055 Hose assembly 16 II-5300
7 1101009057 Hose assembly 16 II-5600
8 1101009043 Hose assembly 16 II-1600
9 1101009038 Hose assembly 16 II-900
10 1101009039 Hose assembly 16 II-950
11 1101009046 Hose assembly 16 II-2800
12 QBJ6012704 M27x2-1/2" fitting
13 QBJ10010403 Z3/8"-1/2" bushing
14 QBJ10020604 Z3/4"-Z112" bushing
15 QBJ806040404 Z1/2" tee
16 QBJ5012704 M27X2-Z112" fitting
17 4700600241 Hydraulic quick fitting B12.5
18 QBJ11040438 Z1/2" pipe clamp
19 4301308016 Bolt M8X16
20 4309300008 Nut M8
21 4313100008 Washer 8
22 4317000270 Clamping piece 24
Item NO. Drawing NO. Description
  Z07120000001AA Raising cylinder
1 Z07120400002AA Cylinder body
2 Z07120300004AA 1st stage plunger
3 Z07120300005AA 2nd stage plunger
4 Z07120300006AA 3rd stage piston
5 P1100294AA Turnbuckle
6 P1100326AA Press ring
7 P1100295AA Copper sleeve
8 P1200192AA Nut
9 P1300165AA Turnbuckle
10 P1100322AA Press ring
11 P1100296AA Copper sleeve
12 P1200193AA Nut
13 P1200194AA Nut
14 P0100117AA Cylinder cover
15 P2300019AA Rod head
16 P1100297AA Retaining ring
17 P1100298AA Retaining ring
18 P1100657AA Supporting ring
19 P1100299AA Retaining ring
20 P1100300AA Dust ring
21 P1100323AA V type ring
22 P1100301AA Dust ring
23 P1100327AA V type ring
24 P1100302AA Guiding ring
25 P1100303AA Wear ring
26 P1100304AA Guiding ring
27 P1100305AA Guiding ring
28 P9000051AA Spring
29 P6201007AA Spring seat
30 P1300192AA Check valve seat
31 P1100293AA Copper sleeve
32 P1100331AA Press nut
33 Z07120200001AA Air exhaust plug
34 P1100332AA Dust ring
35 P2000927AA Pinshaft
36 4101800008 Grease nipple M10X1
37 4314510070 Cotter pin 1OX70
38 4500200017 Steel ball 19
39 QBJ120102 Z1/4 plug
40 QBJ10010804 Z1X1/2 bushing
41 QBJ120104 Z1/2 plug
42 4306808010 Allen set screw M8X10
43 QBJ120103 Z3/8 plug

Item NO. Drawing NO. Description
  Z07080000003AA Steering power assisting lines
1 P7100234AA Support
2 P7100235AA Support
3 P7100236AA Support
4 P0200184AA Flange disc
5 P1300173AA 3/4 11 -16UNF-Z3/8 11 fitting
6 P1300174AA 7/8 11 -14UNF-Z1/2 11 fitting
7 P1300175AA 1.5/8 11 -12UNF-Z1 11 fitting
8 P1700163AA Sealing washer
9 P1700164AA Sealing washer
10 P1700165AA Sealing washer
11 P0200186AA Flange disc
12 P2200292AA U type bolt
13 1101009033 Hose assembly 161-650
14 1101009035 Hose assembly 161-700
15 1101009036 Hose assembly 161-800
16 1101009037 Hose assembly 161-850
17 1101009038 Hose assembly 161-900
18 1101009039 Hose assembly 161-950
19 1101009040 Hose assembly 161-1100
20 1101009041 Hose assembly 161-1200
21 1101009042 Hose assembly 161-1500
22 1101009043 Hose assembly 161-1600
23 1101009044 Hose assembly 161-2000
24 1101017031 Hose assembly 25111-1900
25 1101017032 Hose assembly 25111-2000
26 1101017037 Hose assembly 25111-2500
27 QBJ7012704 M27x2-Z1/2 11 135%%d fitting
28 QBJ11010442 Z1/2"sub
29 QBJ11040438 Z1/2"pipe clamp
30 QBJ806040404 Z1/2"tee
31 QBJ6012704 M27x2-Z112" fitting
32 QBJ5012704 M27x2-Z1/2"fitting
33 QBJ10010803 Z1"-Z3/8"bushing
34 QBJ806080808 Z1 11 tee
35 QBJ10010806 Z1"-Z3/4"bushing
36 QBJ10010603 Z3/4"-Z3/8"bushing
37 QBJ11010675 Z3/4"sub
38 QBJ11010850 Z1"sub
39 QBJ10010804 Z1"-Z1 /2"bushing
40 QBJ5013908 M39x2-Z1"fitting
41 QBJ10011208 Z1 .1/2"-Z1"bushing
42 QBJ6141212 Z1 .1/2"elbow
43 QBJ806121212 Z1 .1/2"tee

Item NO. Drawing NO. Description
44 QBJ6013908 M39x2-Z1 "fitting
45 QBJ11011255 Z1 .1/2"sub
46 5300300011 Combined sealing ring 48
47 4301310020 Bolt M10X20
48 4313100010 Spring washer 10
49 5300100203 0 ring 71X3.55
50 4309300008 Nut M8
51 4313100008 Spring washer 8
52 4317100008 Flat washer 8
53 5300100090 0 ring 30X3.55
54 4301312030 Bolt M12X30
55 4313100012 Spring washer 12
56 P2200063AA Hexagon socket cap screw
57 P0200695AA Transition flange, steering oil pump
58 P1500019AA Connection gear sleeve, steering oil pump
59 P7100237AA Support
60 P2200285AA U type bolt
61 P9961655AA Steel pipe assembly 25 L=4000
62 Z07200000040AA Support, steel pipe
63 QBJ1120804 Pipe clamp NPT1"-NPT1/2"
64 4700600535 Bushing NPT1"-NPT1/2"

Item NO. Drawing NO. Description
  Z07320000004AA Latch pin cylinder lines
1 P2200610AA U type bolt
2 P9810492AA Angle steel
3 P9971757AA Steel pipe 20 L=13m
4 1101003021 Hose assembly 101-1000
5 1101003020 Hose assembly 101-900
6 1101003024 Hose assembly 101-1200
7 1101003023 Hose assembly 101-1300
8 1101006050 Hose assembly 1311-1500
9 1101006051 Hose assembly 1311-1700
10 QBJ10010403 NPT1/2"-NPT3/8" bushing
11 QBJ5011803 M18X1.5-NPT3/8" fitting
12 QBJ806040404 NPT1/2" tee
13 QBJ5220404 NPT1/2"-N PT1/2" fitting
14 QBJ11040438 NPT1/2" pipe clamp
15 QBJ5012204 M22X1.5-NPT1/2" fitting
16 4309300010 Nut M10
17 4313000010 Washer 10
Item NO. Drawing NO. Description
  Z07320000005AA Latch pin cylinder
1 Z07330201002AA Cylinder block
2 Z07140300005AA Piston
3 P0000248AA End cover
4 Z07290100002AA Pad eye
5 P6202019AA Pad
6 P1100761AA Copper sleeve
7 P1100660AA Supporting ring
8 QBJ120102 Z1/4" plug
9 5300100128 0 ring cp43. 7X3. 55
10 5300100142 0 ring cp48. 7X3. 55
11 5300100075 0 ring cp25X2 . 65
12 4309300020 Nut M20
13 4313000008 Spring washer 8
14 4101800008 Allen bolt

Item NO. Drawing NO. Description
  Z08280000170AA Schematic diagram of air system
1 5001550007 Air compressor
2 5402650803 Drier (24V)
3 5000100087 Safety valve
4 4900300057 Water draining valve
5 4900350126 Pressure regulating valve
6 Z08250000005AA Air reservoir
7 4600300001 G1/2"ball valve
8 5400150038 Filter
9 5402650041 Water draining valve
10 Z08230000001AA Defroster
11 5000100084 Brake acceleration valve
12 4700650114 Rotating fitting
13 4900350304 2 position 3 way solenoid valve
14 3100450003 Solenoid
15 Z08240000001AA Valve saver
16 3801950004 2 position 3 way air controleld directional valve
17 4900350101 Combination valve, sand drum
18 4900350091 3 position 4 way directional valve
19 3801950001 2 position 3 way directional valve
20 5100150196 Throttle controller
21 4900350110 Shuttle valve
22 5402600002 Pressure relay
23 Z08200000001AA Air cylinder
24 5400400005 Atomized lubricator
25 4900350100 Combination valve of main drum
26 4900350107 2 position 3 way air controleld directional valve
27 4900350098 Combination valve
28 4900350182 Handwheel pressure regulating valve
29 4900350092 3 position 4 way directional valve
30 4900350096 Foot controlled throotle valve
31 3800200005 Shock-resistant pressure gauge (NPT1/4)
32 4900350089 2 position 3 way foot controlled valve
33 4900300031 Air horn switch(button)
34 5000100031 Air horn switch(pedal)
35 5000100034 Double tone air horn
36 5400600002 Air cylinder
37 5400600006 Air cylinder
38 4900350104 Pedal throttle valve
39 4900350088 2 position 3 way manual directional valve

Item NO. Drawing NO. Description
40 4900300052 Emergency brake valve
41 4900300060 Pressure reduction valve
42 4900300002 One-way choke valve
43 Z08030000002AA Deck frame lines
44 Z08040000002AA Throttle shutdown lines
45 Z08050000002AA Gear shifting lines
46 Z08060000002AA Drawworks lines
47 Z08070000001AA Rotary table lines
48 Z08090000001AA Hydraulic pump lines
49 Z08390000002AA Air compressor lines
50 Z08010100002AA Rotary table valve modification

Item NO. Drawing NO. Description
  Z08270000019AA Chassis air system diagram
1 3800200005 Pressure gauge (NPT1/4)
2 4900300024 2 position 3 way button valve
3 5000100085 Manual brake valve
4 5000100063 Switch of brake light
5 4900300052 2 position 4 way valve
6 4900300051 2 position 3 way button valve
7 Z08250000004AA Air reservoir
8 5000100084 Brake acceleration valve
9 Z08210000001AA Air cylinder
10 4900300030 Emergency relay valve
11 4900300029 Quick release valve
12 4900350155 Safety valve
13 4900650003 Shuttle valve
14 4900350304 2 position 3 way solenoid valve
15 4900350154 Pressure regulating valve
16 Z03111700002AA Plug valve
17 4900300056 Copper safety valve
18 4900350110 Shuttle valve
19 5000100086 Double chamber brake valve
20 5001900177 Air pressure alarm switch
21 P1301293AA Fitting, airbag
22 Z08110000002AA Carrier brake lines
23 Z08120000002AA Differential lock line
24 Z08130000003AA Air suspension line
25 Z08150000001AA Air controlled box, cab
26 Z08170000002AA Mast locking pin line
27 Z08340000001 AA Front drive line
28 Z08180000001AA Spinner line
29 3100450003 Solenoid
30 5000200003 Front axle brake air chamber
31 5000200004 Rear axle brake air chamber

Item NO. Drawing NO. Description
  Z08120000002AA Differential lock lines
1 Z08330100004AA Hose assembly L6
2 Z08330100005AA Hose assembly L6
3 Z08330100006AA Hose assembly L6
4 Z08330100007AA Hose assembly L6
5 Z08330100008AA Hose assembly L6
6 P7100214AA Support L=30
7 QBJ5331214 M14X1.5-M12X1 .25 fitting
8 QBJ806020202 Z1/4" tee
9 P1300140AA M14X1.5-Z1/4" fitting

Item NO. Drawing NO. Description
  Z08030000002AA Deck frame air lines
1 Z08330300037AA Hose assembly 10
2 Z08330100026AA Hose assembly 6
3 Z08330100027AA Hose assembly 6
4 Z08360400003AA Copper pipe assembly 18
5 Z08330400001 AA Hose assembly 13
6 Z08330300038AA Hose assembly 10
7 Z08330400002AA Hose assembly 13
8 Z08330400003AA Hose assembly 13
9 Z08330100028AA Hose assembly 6
10 Z08330400004AA Hose assembly 13
11 P6000458AA Plate
12 QBJ10082704 M27X2-Z112" bushing
13 QBJ5162727 M27X2-M27X2 fitting
14 QBJ10010403 Z1/2"X3/8" bushing
15 QBJ6051803 M18X1.5-Z3/8" fitting
16 QBJ6140404 1/2" elbow
17 QBJ5072204 M22X1.5-Z1/2" fitting
18 QBJ10020402 Z1/2"X1/4" bushing
19 QBJ6051402 M14X1.5-Z1/4" fitting
20 QBJ806040404 Z1/2" tee
21 QBJ11010442 Z1/2"X42 sub
22 QBJ5071803 M18X1.5-Z3/8" fitting
23 QBJ5071402 M14X1.5-Z1/4" fitting
24 QBJ120102 Z1/4" plug
25 Z07270000002AA 14 way
26 QBJ10010603 Z3/4"X3/8" bushing
27 P6900009AA Foam strip
28 Z08300000001AA Steel belt assembly
29 Z03110603003AA Support assembly
30 QBJ5011201 M12X1.5-Z1/8" fitting
31 QBJ11040130 Z1/8"X20 pipe clamp
32 QBJ5071401 M14X1.5-Z1/8" fitting
33 QBJ5012704 M27X2-Z112" fitting
34 QBJ11040438 Z1/2"X38 pipe clamp
35 Z08370000001 AA Drier assembly
36 Z08230000001 AA Defroster
37 Z08380000004AA Filter assembly
38 P6015230AA Bottom plate
39 P1301085AA 3/8" fitting

Item NO. Drawing NO. Description
  Z08150000001 AA Cab lines
1 Z08330100099AA Hose assembly 6
2 Z08330100100AA Hose assembly 6
3 Z08330100101AA Hose assembly 6
4 Z08330100102AA Hose assembly 6
5 Z08330100103AA Hose assembly 6
6 Z08330100104AA Hose assembly 6
7 QBJ5181414 M14X1.5-M14X1 .5 fitting
8 P6300190AA Nameplate C inter-wheel lock )
9 QBJ120101 Z1/8" plug
10 QBJ6051401 M14X1.5-Z1/8" fitting
11 P6300191AA Nameplate C inter-wheel lock )
12 P6300192AA Nameplate C front axle drive )
13 4317000524 Flat nut M24X1.5
14 QBJ10050303 ZG3/8"-Z3/8" bushing
15 QBJ10010302 Z3/8"-Z114" bushing
16 QBJ5230202 Z1/4"x114" fitting
17 QBJ806020202 Z1/4" tee
18 QBJ120103 Z3/8" plug
19 QBJ120102 Z1/4" plug
20 QBJ6051402 M14X1.5-Z1/4" fitting
21 QBJ5071803 M18X1.5-Z3/8" fitting
22 Z07270000002AA 14 way
23 QBJ5071402 M14X1.5-Z1/4" fitting
24 QBJ11040230 Z1/4"X30 pipe clamp
25 QBJ5071401 M14X1.5-Z1/8" fitting
26 P6400208AA Clamping piece
27 4316708016 Bolt M8X16
28 4313100008 Spring washer 8
29 4315003005 Rivet 3X5
30 4316705012 Bolt M5X12
31 4313100005 Spring washer 5
32 P6300193AA Nameplate C back lock )
33 P6300194AA Namepalte C front axle manual brake )
34 P6300195AA Nameplate C lock air supply )
35 QBJ5331014 M14X1.5-M1OX1 .0
36 4323100007 Seal shim 1OX13.5
37 QBJ5201001 M1OX1 .5-Z1/8"fitting
38 QBJ806010101 Tee Z1/8"
39 QBJ5220101 Double-end fitting body Z1/8"
40 P6300189AA Nameplate C airbag air exhaust )
41 QBJ10142202 Bushing M22X1.5-NPT1/4

Item NO. Drawing NO. Description
  ZOB 180000001AA Spinner lines
1 P7100086AA Support
2 Z08330100025AA Hose assembly 6
3 Z08361100001 AA Copper pipe assembly 10
4 Z08361000001AA Copper pipe assembly 48
5 5300300009 Combined sealing washer 33
6 P1300067AA M33X2-Rc1 1/2" fitting
7 QBJ5071403 M14X1 .5-NPT3/8" fitting
8 P0900020AA Rc1"-R1 1/2" bushing
9 QBJ5201001 M10X1-NPT1/8" fitting
10 P5000052AA U type bolt
11 4313100008 Spring washer 8
12 4309300008 Nut M8
13 4900300033 2 position 3 way valve
14 QBJ806030303 NPT3/8" tee
15 4900350110 Shuttle valve
16 QBJ5011803 M18X1 .5-NPT3/8" fitting
17 QBJ5230303 NPT3/8"-NPT3/8"fitting
18 QBJ5013908 M39X2-NPT1 "fitting
19 QBJ10063308 M33X2-NPT1 "bushing
20 QBJ10010301 NPT1/8"-NPT3/8"  bushing
21 5300300001 Sealing washer  10
Item NO. Drawing NO. Description
  Z08200000001 AA Crown-o-matic air cylinder
1 Z08200100001AA Piston assembly
2 4309300020 Nut M20
3 P0000082AA Cylinder cover
4 4101800004 Grease nipple M6X1
5 4309300010 Nut M10
6 4313000010 Spring washer 10
7 P2200232AA Stud bolt
8 P2100226AA Cylinder body
9 P0000081AA Cylinder head
10 P1700133AA 0 sealing ring
11 P1700132AA 0 sealing ring
12 P1000209AA Paper pad
13 P1100233AA Guiding sleeve
14 4316406008 Bolt M6X8
Item NO. Drawing NO. Description
  Z08240000001 AA Valve saver
1 Z08240100001AA Rod
2 4312700012 Nut M12
3 P5100018AA Oscillating arm
4 4307805006 Bolt M5X6
5 P0900014AA Nut
6 P1100059AA Guiding sleeve
7 4313700024 Retaining ring 24
8 5300100030 0 sealing ring 11x1.9
9 P2600011AA Valve rod
10 5300100065 0 sealing ring 22x2.4
11 P6000366AA Spacing plate
12 P9000012AA Tapered spring ct8
13 P1000050AA Washer
14 Z08240200001AA Valve assembly
15 P0900015AA Seat ring
16 P1100060AA Valve sleeve
17 P9000013AA Spring ct1.6
18 5300100071 0 sealing ring 24x2.4
19 P1100061AA Guiding sleeve
Item NO. Drawing NO. Description
  Z16020000002AA Self-controlled  pulley assembly
1 Z03060300001AA Guard assembly
2 P6700002AA Cam
3 4300308040 Bolt M8X38
4 P2600010AA Operation rod
5 P6400019AA Plate
6 Z16020000001AA Cover plate
7 4300308015 Bolt M8X15
8 P1400037AA Pipe sleeve
9 P2100037AA Round pipe
10 P2100038AA Sheave
11 P1400038AA Shaft sleeve
12 4101800005 Gease  d 2=M6X 1 taper thread
13 P2000180AA Shaft
14 P2100039AA Bottom pipe
15 P2000179AA Cylindrical pin
16 4314503020 Cotter pin 3.5X20
17 4313000008 Spring washer 8
18 4309300008 Nut M8
19 Z04210100019AA Escaping line
Item NO. Drawing NO. Description
  Z16120000012AA Hook assembly
1 P0000018AA Retaining plate
2 P0900005AA Slip
3 P6000100AA Cover plate
4 P1600001AA Gland, spring
5 P1100007AA Gland
6 P1100008AA Locking ring
7 P1000008AA Spring
8 105700015 Steel wire cp2 .9x60
9 P2200020AA Locking bolt
10 P4600002AA Hook body
11 P2401537AA Locking pin
12 P6401445AA Claw
13 P1401209AA Shaft sleeve
14 P9000232AA Locking spring
15 4309300042 Nut M42
16 P6401446AA Locking arm
17 4300816045 Bolt M16X45
18 4313200016 Flat washer 16
19 4300812030 Bolt M12X30
20 4313200012 Flat washer 12
21 4315310020 Sunk screw M1OX20
22 4500300017 Flat thrust roller bearing
23 P0000007AA Screw plug
24 P2200033AA Plug NPT1
25 P2000008AA Locking pin
26 P2100008AA Steering tension ring
27 P5200002AA Circlip
28 P0200015AA Spring seat
29 P9000003AA Spring ct2.5
30 P4600001AA Intermediate body
31 4300824100 Bolt M24X100
32 4309300024 Nut M24
33 4313100024 Elastic washer 24
34 4313700080 Spring retaining ring for hole
35 P2401538AA Pinshaft, locking arm
36 4101800008 Oil cup M1OX1
37 P2400010AA Central shaft
38 P5100004AA Locking arm, lifting ring
39 P0100008AA Spring seat
40 P1400145AA Intermediate disc, spring
41 4303312120 Bolt M12X120
42 4312600012 Nut M12
43 4314525020 Cotter pin cp2.5X20
Item NO. Drawing NO. Description
44 4314505050 Cotter pin ct5X50
45 Z16120000016AA Oil seal
Item NO. Drawing NO. Description
  Z16120000045AA YG250 traveling block and hook assembly
1 Z16120100016AA Traveling block assembly
2 Z16120000012AA Hook assembly
3 4315204008 Rivet ct 4x8
4 P6302885AA API nameplate of traveling block and hook C English system )
Item NO. Drawing NO. Description
  Z16120100016AA Traveling block assembly
1 Z16140000006AA Base
2 Z16140300001 AA Upper cover
3 Z16140400001 AA Rotary table body
4 P3200008AA Bull gear Z81
5 4319120060 Hex bolt M20X60
6 4313000020 Spring washer 20
7 4500300019 Bearing 5692/800
8 Z16140100004AA External square bushing
9 P1000229AA Adjusting shim
10 P3200007AA Pinion Z22
11 4300812030 Bolt M12X30
12 4313000012 Spring washer 12
13 P1100422AA Gland, bearing
14 5300100612 0 ring 420X7
15 4500100338 Aligned roller bearing 22330C
16 4500100339 Cylindrical roller bearing NU2330
17 4300820065 Bolt M20X65
18 4300816060 Bolt M16X60
19 4313100016 Spring washer 16
20 P1400189AA End cover, small bearing
21 P1500028AA Flange
22 P5400074AA Key
23 P1400188AA Shaft sleeve
24 5300200031 Sealing ring B180X210X16
25 P1000228AA Adjusting shim
26 P1000227AA Adjusting shim
27 4300816040 Bolt M16X40
28 P0100140AA Gland
29 P2400181AA Pinion shaft
30 Z16140600002AA Arrester
31 P1200248AA Oil draining plug
32 P1100421AA Bearing box
33 P5400072AA Key
34 Z16140800001 AA Screw plug
35 Z16140900001 AA Oil stick
36 P1200249AA Screw plug
37 4500300016 Bearing 591/800
38 P0100143AA Retaining plate
39 5300100750 0 ring 800X8.6
40 P1000230AA Adjusting shim
41 P0100142AA End cover, lower bearing
42 5300100780 0 ring 101OX8.6
43 P1100423AA Sealing sleeve
Item NO. Drawing NO. Description
44 4300712045 Bolt M12X45
45 4313200024 Flat washer 24
46 4319124080 Allen bolt M24X80
Item NO. Drawing NO. Description
  Z 16140000004AA ZP275 rotary table assembly
1 Z16140000006AA Base
2 Z16140300001 AA Upper cover
3 Z16140400001 AA Rotary table body
4 P3200008AA Bull gear Z81
5 4319120060 Hex bolt M20X60
6 4313000020 Spring washer 20
7 4500300019 Bearing 5692/800
8 Z16140100004AA External square bushing
9 P1000229AA Adjusting shim
10 P3200007AA Pinion Z22
11 4300812030 Bolt M12X30
12 4313000012 Spring washer 12
13 P1100422AA Gland, bearing
14 5300100612 0 ring 420X7
15 4500100338 Aligned roller bearing 22330C
16 4500100339 Cylindrical roller bearing NU2330
17 4300820065 Bolt M20X65
18 4300816060 Bolt M16X60
19 4313100016 Spring washer 16
20 P1400189AA End cover, small bearing
21 P1500028AA Flange
22 P5400074AA Key
23 P1400188AA Shaft sleeve
24 5300200031 Sealing ring B180X210X16
25 P1000228AA Adjusting shim
26 P1000227AA Adjusting shim
27 4300816040 Bolt M16X40
28 P0100140AA Gland
29 P2400181AA Pinion shaft
30 Z16140600002AA Arrester
31 P1200248AA Oil draining plug
32 P1100421AA Bearing box
33 P5400072AA Key
34 Z16140800001 AA Screw plug
35 Z16140900001 AA Oil stick
36 P1200249AA Screw plug
37 4500300016 Bearing 591/800
38 P0100143AA Retaining plate
39 5300100750 0 ring 800X8.6
40 P1000230AA Adjusting shim
41 P0100142AA End cover, lower bearing
42 5300100780 0 ring 101OX8.6
43 P1100423AA Sealing sleeve